

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17033

Date: 10.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter dtd 07.08.2023

Testing of: 3nos of concrete cube supplied for testing compressive strength.

Project: Ambedkar settlement Kadambravaram at Attingal.

1 Toject : 11 mbeukai settlement ikudumbi u vai um ut 1 ktingui.					
CASH REMITTANCE DETAILS					
Amount:	1416/-	Invoice No. 3928	Invoice Date: 07.08.2023		

To

The Regional Engineer Kerala State Nirmithi Kendra Regional Office, Vattiyoorkavu

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M_{20}	27.07.2023	370	16.44	
2	M_{20}	27.07.2023	370	16.44	
3	M_{20}	27.07.2023	360	16	

Test conducted by: Signature:

Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17034

No. T5/922/2021-22/RNK-TVPM Date : 10.08.2023

Ref:- Your request letter No.QA/SFS/008/54 dtd 10.08.2023

Testing of: 3nos of concrete cube supplied for testing compressive strength.

Project: SFS AMBER BLUE BLOCK 5th floor slab and beam.

	CASH REMITTANCE DETAILS				
Aı	mount:	1416/-	Invoice No. 3946	Invoice Date: 10.08.2023	

To

M/S Skyline Foundation & Structures (P) Ltd

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
			1060		
1	M_{30}	13.07.2023	1000	47.11	
			1100		
2	M_{30}	13.07.2023	1180	52.44	
			1010		
3	M_{30}	13.07.2023	1010	44.89	

Test conducted by: Signature:

Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE WANANTHAPURENT TO THE WANTHAPURENT TO THE

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17035

Date: 10.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter No.QA/SFS/008/55 dtd 10.08.2023

Testing of: 3nos of concrete cube supplied for testing compressive strength.

Project: SFS AMBER -Trial mix

CASH REMITTANCE DETAILS				
Amount:	1416/-	Invoice No. 3946	Invoice Date: 10.08.2023	

To

M/S Skyline Foundation & Structures (P) Ltd

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M_{40}	02.08.2023	830	36.89	
2	M_{40}	02.08.2023	840	37.33	
3	M_{40}	02.08.2023	840	37.33	

Test conducted by: Signature:

Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE VANAATHAPURM

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17037

Date: 10.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter

Testing of: 3nos of concrete cube supplied for testing compressive strength.

Project: I-KL-KLLM-ENB-0253,KLM-KACHERY Jn.

CASH REMITTANCE DETAILS				
Amount:	1416/-	Invoice No. 3947	Invoice Date: 10.08.2023	

To

M/S Karakkattil Projects & Infrastructures Pvt Ltd

TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
			710			
KLLM-0253	M_{20}	13.07.2023	710	31.56		
			620			
KLLM-0253	M_{20}	13.07.2023	620	27.56		
			730			
KLLM-0253	M_{20}	13.07.2023	/30	32.44		

Test conducted by: Signature:

Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE WAY A THE WA

Office Seal Regional Engineer